

Atlas Tube (Arkansas) Inc.  
 5039N County Road 1015  
 Blytheville, Arkansas, USA  
 72315  
 Tel: 870-838-2000  
 Fax: 870-762-6630



Ref.B/L: 80786873  
 Date: 10.10.2017  
 Customer: 42

## MATERIAL TEST REPORT

**Sold to**

Delta Steel LP  
 5599 San Felipe, Suite 600  
 HOUSTON TX 77056  
 USA

**Shipped to**

Delta Steel L.P.  
 7355 Round House  
 HOUSTON TX 77078  
 USA

Material: 4.0x4.0x250x20'0"(5x4).

Material No: 400402602000

Made In: USA

Sales order: 1222947

Purchase Order: DHO-152819

Melted In: USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N
1175506	0.220	0.760	0.008	0.001	0.030	0.030	0.060	0.001	0.010	0.030	0.060	0.002	0.002	0.000	0.007
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification						CE: 0.37				
M400112468	20	668480 Psi	078770 Psi	34 %	ASTM A500-13 GRADE B&C										

Material Note:  
 Sales Or.Note:

Material: 6.0x6.0x500x40'0"(3x1).

Material No: 600605004000

Made In: USA

Sales order: 1223129

Purchase Order: DHO-152826

Melted In: USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N
D42169	0.200	0.820	0.015	0.011	0.017	0.058	0.040	0.004	0.004	0.010	0.040	0.002	0.001	0.000	0.006
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification						CE: 0.35				
M800736233	3	668142 Psi	077863 Psi	34 %	ASTM A500-13 GRADE B&C										

Material Note:  
 Sales Or.Note:

Material: 6.0x6.0x500x40'0"(3x1).

Material No: 600605004000

Made In: USA

Sales order: 1223129

Purchase Order: DHO-152826

Melted In: USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N
D42169	0.200	0.820	0.015	0.011	0.017	0.058	0.040	0.004	0.004	0.010	0.040	0.002	0.001	0.000	0.005
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification						CE: 0.35				
M800730232	3	668142 Psi	077863 Psi	34 %	ASTM A500-13 GRADE B&C										

Material Note:  
 Sales Or.Note:

*James Richard*

Authorized by Quality Assurance:  
 The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.

D1.1 method.

